
( 

( 

( 

( 

( 
' 

! 

( 

( 

BELL SYSTEM PRACTICES 

AT&TCo Standard 

2 8  and 3 5  A N SW E R  B A CK U NIT 

P A R T S  

FIGURE CONTENTS PAGE 

1 Base and Motor 2 
2 Answer Back Mechanism 3 
3 Covers, Bases and Pads 4 
4 Motor Components 5 
5 334000 and 334681 

Synchronous Motors 5 
Numerical Index 6 

PAINT FINISH COLOR CODE CHART 

Finish Suffixes 
COLOR 

Textured Smooth 
Vinyl Vinyl 

Green Gray GA(45) 

Light Gray HB(68) 

Olive Gray H F(46) 

The double asterisk(**) denotes a painted part. ! 

Suffix to be applied following the part number. I Number in parentheses indicates Bell System Code. 1 

SECTION 574-235-800 
Issue 4, June 1973 

The part identification information contained in the 
following change notices have been incorporated in this issue. 

NOTE: When ordering parts from this section 
prefix each number with the letters TP. 

TCN'sl l1481 

Prepared for American Telephone and Telegraph by Teletype Corporation 

©1965 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. Page 1 



SECT ION 574-235-800 

� - � . 
194979 

o • .. . 
• 

192019 

(])0192007 

/ 
� 

;co.418 

121426 I 

�y 
122207 

� 194788 151622 

182:043 

'IT- � 151630 \ Ref. Motor 7 GJ 0 182.)•+0 
I <!il- --2191 I 

CEJ __ I --7002 
I 
I © ...... ::;:���:�--������>-�:�-��;:��:�>··-� .' ,ft ,ft 

............. _, ·(.· -...�) ···'- ,t..,\ 
···. ,._. -�.· 

. ·\�· •\ "\\ \.� • �� ).' /: ,.;:-'· ···\>\ 1----- I� 
• " " 

-c• <: • • • ,o 0 - \ 1 
I \! !I 

0 o\� - . / / /' � � 1 \ __ ii ·,� 11 �: --: : : ! r;�,-1:..,, I 

I 
f-._ 

(•;;.� �� �� : � I : I \,:O,•h"j -- J '-' \"-�,_ .. , 

'-� \\ \\�-<; '-""'\\,__ -,•. 

l '''''" \� 1' 1'/ 1,.,,, 
CD0 320410� 

'??�;�"'. . ,, �· ,.\, �, .... -:�-l 
r / '""'"'�"�,�� ... - ' . 

--

Supplied w/181151 

153442 

I 

v 
2669-$ 

3438/c:p 

�21242 
21243 

I 

� 
r-- ' 
I 

---.J 

143306� � 
I � @ 

l_l 
/151631 c± 

r±-··v/ 328194 w 192238/ 
156768 v ®-2191 

\ � ·"'•, � -7002 I 
I 

,,......_� I 
I " -�--- I 

110126 '1 _ ; .. > 
I " '>,;:-,, I lcl 151723---.___ 

-._e .... •
• 

I ( ' ) • • I '''1'•,, ? 11 •• •
• . ---·· .. I ,,- I --- I 266 

I •• •
• .. I . _, 1 •· '•,, 9 

.... ;;---- " I '-'• I I I ---... � 
.... ·

··· :� � .... J I I I ,. - i· ...-:-· 
-------:�38---.___ e 

-·:·· ! ! I ...... I I - - -- -----� 

185834 

� tJ �· 
�- :-�• I (BJ I :J--· ;•;-•...;::-_--_ �-,, 

\.. .;;,. ... " I y ' ...... • I ""' --- ..._-- ' """-............ 
......._,....._,, 

- I I -J•' :f c9- 266,.9._,,""' .._ --- I -,..::..,) ""'-..... ,,,, 

116733 

151631 
I 

,/2191 
� 

�------7002 
� J. - -, 'J'•,, ,_,, 

:: I _A A .l:o• ) I 
- ·- -l 

� 
'

•,,, - - � · 7 4807 ; •. 
•••• I I 

I ---,,,,, : ·' . ·�) �if. (¢).,/ -; .. ,. '1 
I 
ur-t9 ®- 3438 ---- --""'----··· '•tO! I .;:;f.•' r- ".-··· I I 

® 
-- ' - .. 

-125231 I ---- : J- I - - ••• •
• 

l llil ......_, 
I - ,..

• ,}/� 

\ '•,,,, / -;�� � l ".-;::;·f: •• :>"--- _ 
s /8- 1 S5988 

172o2� Ref. 194781 ''1"•, - I '--.-::> ,. �· 1 �·· - - _ II I 

0 ' I I ......... ,,, /.... � 
_ _ �,,) I - -J 

I I 7 ,,,, -;·-; · .. ·· I � 

tJ 

I I '•,, ·� <.:/1// I 'c::v' 
I : @ 194977 • 

I "" " / I I I , / � : _). � � Suppliedw/116783 

__ I 1 9479(k !__....-.!, 

�176673 � 
bJ 9.1768 .155753 W/".151631 

4 "- / U/2191 

153631 
� 

:; / 7002 

/ � � � 
�I /121248 

0418 
\ 

1 __ 1 • 

'"' 
155755 

FIGURE 1 BASE AND MOTOR 

Page 2 

(])194794 Cable w/Terminols 
0198402 Cable Assembly 
@Supplied w/194781 

•'') 

' ) 

) 

,) 

) --� 

,,) 
;. 

� 



(' 

( 

( 

( 

( 

( 

l ,,,, 

ISS 4, SECTION 574-235-800 " · ®�iL '"/82/, 151632 76422 

/1 92225 'R? -----153538 274M 
6315 \ � 195617 I �/ 180854 // 

� 
11 2191 - - - I 

� � I ll � .¢? 

2191 � �-----e:: __..-o 3438 
2191 ; 1�0858--------1 • -2191 ��-

(.i) I 1 92047 -- �- - - I 2669 

""' ] ® 

� . --

· � ' -� � 
- • ' 7002 ·-

""" , ' · � ·=;. · . . "" I "2049 152129--- 0 '\"- �'"'" 
\ 7002 

• '•I!; � 
' .. • 1 '10842 :> ,. � 151630 �-- if If ®/. ® qz) I "', 6>" : : 0 ,.,.,. _ _ .. -... 13os24 

, � ; 173974 � / 18o823 
��.L� 

60669-- ; 04451 
/ 

... 

I 1 
192050 / 0182643 \ -

151632 

I 
180979 

192025 
I 0- .@. 

I 
0@182644 

-� 192048 
180986(5-Level) 
180987(8-Level) 

� 

74805, CD01B0044 ,,,, 
" @ \ W "" ' "I .:,;? 152� � ...... 2669 ' � \ 0 " \ 

•J •• �@�6910(5-Level) 
@ 180827(8-Level) 

®198434 

H� - 1so9so/l" c 
,- <] 0180045 (B): CD 0 0 182726 

r<C o@ . ' ---121246 ~ 
_ 1 1 '\\ U // 

1 "- v 

I . r-t 

2191 I v--EC' 

r�-@-Lr. ;; o � �r 

1 53839 / / r- _ _ _ 
7002 · · Q. / � 

192027 

192207 192039 
/ \ 192038 n 

I 194782 
I 

�1 ,_/ ® @---182648 
___ "'c 1 

. , • ' � -------�-192189 
f� "'--- �<{I --151630 e-® -lW·?� · - - -. i  "2191 

.. __ __ ; r: 2191 - - ·. \ ' ' \ / � I 
---:.:c@. 8330--- @-� 

194783 / 
111017 

" ·� 1 U 1 92036 

194735 

1� � 
B · ' / 

I Chart 

/14 � J; ·r;;p / 

194787 
c�-·•cc 

1 94784 
• � / tf}y -, ' 

S>. / 
192

·

2

. 

0

. 

7 'c;/ G;..;, 
I ,_ Ol[j;if�,- ) /176752 

"'"'""-� ®- _ 151685
/ 

/
43 

192037 
192l34 I 

�� .(/'_�/@ y91 

@-'�· "<& 1107 
192035 

\� • ./ '@®-� 

0 30"" · · .  I 
1002/ I 

"' 
2569 \ 

�� 
3640 102045 47024 

156632 

15165'- " 
@ 173974 

195618 ' ' , f 
180828 

2191-@ 

.. "' ' /� 

7002-® 

3599 . . ... <>df{ij�-' 
-----------192044 Ref. M otor Shaft 

��\ � . C; 
/ '�� �-'---?) 

Pinion- see Chart 

Gearset OPM Pinion 

194808 368 194806-18T 
194809 460 194810-24T 
194815 600 194812-31T 
199096 50 Baud 199097-14T 
305047 368 305043-17T 
305048 600 205045-31T 

EARLY DESIGN 

Gear Unit Code W.P.M. 

194807 -SST 7.50 60 
194811-94T 7.50 75 
194813-93T 7.50-11.0 100 
199098-63T 7.50 66 
305044-84T 7.42 60 
305046-94T 7.42 100 

/ --�� 192043 156740 
192028 >�-- / 'if----- 2191 

!{// 
�, � ' -----7002 

-�c� 
�-----

11 %52 
r foJ r ? 1nos2 

"2"2 
41663------ ' I' // .. _-310630 

---,px· ·?;;J_ -®-c�;-�_ 152425
. 

v ' \ 
-----/"@ ' © 91/ / 

1 94sw
-U 

\ �"" " 151632 
152426 340015 

CD194794 Cable w/Tuminals 

0 198402 Cable Assembly 
@ 192051 Cable Assembly 
@ Uncoded Drum 

G) Coded Drum w/ I Ack 
For 3 cycle operation 

@ (8-Level O nly) 

FIGURE 2 ANSWER BACK MECHANISM 

Page 3 



SECTION 574-235-800 

''"''""<�><,<"'"'> '>, �� 

151630 

I 
�@0-� 

I \ 
2191 

70314 

194817 (Outer End) 

194781/ 

Page 4 

e 

@ 

199414(1 nner) 

194818 (Outer Top) 

�� 
····<�·� 

194804 (Inner) 

194975 (Outer Sides) 

6 

6 
" 

& 
67 

.. 

FIGURE 3. COVERS, BASES AND PADS 

� 

@ 

6// 

151657 

_>. •• j 
**Refer to page 1 for finish suffix 

,, 

·� .. ", . . ···;, 

<;) ""' 

) 

,) 

.. ::1 



( 

( 

( 

( 

( 

( 

(,, 

r-� 
I 
I 
I 
I 
I 
l 

� --320410 

� -320418 

MOTOR CHART 

STATOR 

Port No "D" Length Leads Terminals 

199881 3-3/4" 3 320410 

199882 4" CD 4 320418 

END 
SHIELDS 

0 199880 

0 
192114 

(See S pacer Ch 
and use 

art d\as needed) 

��@ 
I -@ @� 

320498 
@-

/k:: 
'� 

(Stator 
see Motor Chart) 

\ 
0 

I Of) 

ISS 4, SECTION 574-235-800 

SPACER CHART 

Part DIMENSIONS 
Number II All "B" ucu 
320494 15/32" 
320495 15/32" 
320496 15/32" 

6347 

I 
-� 

(End Shield 
�

see Motor Chart) 

-�---@ 
/ 

320497 

5/16" 
5/16" 
19/64" 

I 

lf?(Y t=r=0 

l/64" 
l/32" 
l/16" 

� 
-i� 

c 

�""��-���� 
181378 

(See Spacer Chart 
ood o>o�edod) 

-�- -� �� I ---® -�� �, I \.\?!'- -tni I 
�--J 

I 
CD 199882 Stator has a ground lead 

NOTE: The 192120 Motor is Canceled 
and Replaced by Either a 334000 or 
334681 Motor as Shown in Fig. 5 

I 0 Order as a mated set (Early Design) 
0 Order as a mated set (Later Design) 

FIGURE 4. M O T O R  COM P O N E N TS 

NOTE: Both Motors are Functionally 
Identical and Only Differ in Appearance, 
Either One May be Used. 

FIGURE 5. 3 3 4 0 0 0  A N D  3 3 4 6 8 1  SYNCHRO N OUS M O T O RS 

Page 5 



SECTION 574-235-800 

NUMERICAL INDEX 

Part Description and Part Description and 

Number Page Number Number Page Number 

274M Coil, Magnet 3 152426 Nut, 6-40 Self-Locking 3 

2191 Lockwasher 2,3,4 152441 Washer, Flat 3 

2669 Lockwasher 2,3 153442 Screw, 10-32 x 1/2 Hex 2 

3438 Washer, Flat 2,3 153538 Screw, 6-40 x 7/16 Hex 3 

3599 Nut, 4-40 Hex 3 153631 Network, Spark Suppression 

3640 Lockwasher 3 2 

6345 Nut, 6-32 Hex 3 153839 Screw, 6-40 x 5/8 Hex 3 

6347 Screw, 6-32 x 3/8 Rd 5 155753 Sleeve, 1/8 ID x l/2" 

7002 Washer, Flat 2,3 Lg Insulating 2 

8330 Washer, Flat 3 155755 Sleeve, 11/64 ID x 5/8" 

41663 Washer, Flat 3 Lg Insulating 2 

47024 Washer, Flat 3 156632 Screw, 6-40 x 13/32 Hex 3 

60669 Spring 3 156740 Screw, 6-40 x 7/32 Hex 3 

70314 Washer, Flat 4 156768 Screw, 8-32 x 9/32 Hex 2 

74805 Screw, 10-32 x 3/4 Hex 3 164419 Plate, Nut 3 

74807 Nut, 10-32 Shoulder Hex 2 172824 Foot, Rubber 2 

76422 Spring 3 173974 Screw, 10-32 x 5/16 Hex 3 

91768 Jumper, 3-1/2" Black 2 176673 Suppressor, Spark 2 

104451 Lockwasher 3 176752 Ring, Retaining 3 

110126 Lockwasher 2 180044 Terminal, Tab Type 3 

110743 Lockwasher 3 180045 Terminal, Tab Type 3 

111017 Screw, 6-40 x 5/16 Fil 3 180823 Block, Contact 3 

111289 Block, Terminal 2 180824 Contact, Common 3 

116783 Holder, Fuse 2 180826 Lever, Detent 3 

119652 Ring, Retaining 3 180827 Drum, Answer-Back 3 

121242 Clamp, 1/S ID Cable 2 1SOS2S Pawl, Feed 3 

121243 Clamp, 3/16 ID Cable 2 1S0842 Spacer, .050" Thk 3 

121246 Clamp, 3/8 ID Cable 3 1SOS54 Brace 3 

12124S Clamp, l/2 ID Cable 2 1SOS5S Contact, Wire 3 

121426 Jumper, 7-3/4" Black 2 1S0979 Brush, Carbon 3 

122207 Strap Assembly 2 1S09SO Holder, Brush 3 

125231 Nut, 10-32 Hex 2 1S0986 Disc, 5 Level 3 

143306 Fuse, SL-BL 1 Amp 2 1809S7 Disc, S Level 3 

145321 Tie, Cable 3 180992 Spring, Torsion 3 

147990 Rotor 5 1Sll51 Fan 2 

151335 Stud 2 1S137S Lug, Clamp Screw 5 

151603 Spacer 3 1S2540 Connector, 15 Pt Plug 

151620 Strap, Motor Mounting 2 Type 2 

151621 Screw, 6-32 x 3/4 Rd 2 1S2643 Terminal, Plug Type 3 

151622 Nut, 6-32 Sq 2 1S2644 Terminal, Receptacle Type 

151630 Screw, 6-40 x 1/4 Hex 3 

2,3,4 l8264S Connector, 12 Pt Receptacle 

151631 Screw, 6-40 x 5/16 Hex 2 Type 2,3 

151632 Screw, 6-40 x 5/16 Hex 3 1S2726 Terminal, Receptacle Type 

151657 Screw, 6-40 x 1/4 Fil 3,4 3 

1516S5 Screw, 4-40 x 5/16 Fil 3 185S34 Plate, Identification 2 

151723 Screw, 10-32 x 3/S Hex 2 192007 Terminal, Tab Type 2 

152129 Spring 3 192019 Capacitor, 3 MFD 2 

152425 Post, Spring 3 192025 Washer, Flat 3 

Page 6 

Part Description and 

Number Page Number 

192027 Spacer, Disc 3 

192028 Bushing, Shoulder 3 

192034 Bearing, Clutch 3 

192035 Lever, Clutch Release 3 

192036 Drum, Shaft 3 

192037 Spring, Right Clutch 3 

192038 Lever, Stop 3 

192039 Cam, Feed 3 

192040 Bearing 3 

192041 Bracket, Feed Lever 3 

192042 Shaft 3 

192043 Bail, Feed 3 

192044 Screw, 4-40 Shoulder 3 

192045 Spring, Feed Pawl 3 

192047 Bracket, Yoke 3 

192048 Armature, Clutch Trip 3 

192049 Relay 3 

192050 Screw, 10-32 Shoulder 3 

192051 Cable w/Terminals 3 

192052 Ring 3 

192114 Shield Assembly 5 

192120 Motor, ll5V AC 

Synchronous 5 

1921S9 Bracket, Connector 3 

192207 Pin, Roll 3 

192225 Contact Assembly 3 

192238 Bracket, Motor Mounting 

2 

1947S1 Base w/Pad 2,4 

194782 Bracket, Mounting 3 

194783 Bearing 3 

194784 Shaft, Main 3 

194785 Sleeve, Clutch 3 

194787 Washer, Flat 3 

1947SS Bracket, Capacitor 2 

194790 Plate, Nut 2 

194791 Plate, Nut 2 

194792** Cover w/Pads 4 

194794 Cable w/Terminals 2,3 

194804 Pad, Inner 4 

194S05 Pad, Inner End 4 

194S06 Pinion, 1ST 3 

194S07 Gear, SST 3 

194S08 Gearset, 60 WPM 3 

194S09 Gearset, 75 WPM 3 

194810 Pinion, 24T 3 

194811 Gear, 94T 3 

194S12 Pinion, 31 T 3 

194S13 Gear, 93T 3 

**Refer to page l for finish suffix 

'') 

' ' 
''') 

') 

'�) 

,) 

'� 



(' Part Description and 

Number Page Number 

f 194815 Gearset, 100 WPM 3 

194816 Spring 3 

194817 Pad, Outer End 4 

194818 Pad, Outer Top 4 

194975 Pad, Outer Side 4 

194976 Insulator, Terminal 2 

194977 Pad, Base 2 

194979 Cap, Terminal 2 

( 
195617 Spring 3 

195618 Jumper, 5-1/4" White-

Purple 3 

195988 Bracket 2 

196910 Drum, Answer-Back 3 

198402 Cable Assembly 2,3 

198434 Drum, Coded 3 

( 

( 

( 

( 

NUME RICAL INDEX (Continued) 

Part Description and 

Number Page Number 

198452 Plate, Base 4 

198485** Cover w/Pads 4 

198486 Pad, Top 4 

198487 Pad, Side 4 

198488 Pad, Side 4 

199096 Gearset, 67 WPM 3 

199097 Pinion, 14T 3 

199098 Gear, 63T 3 

199414 Panel4 

199880 Shield Assembly 5 

199881 Stator 5 

199882 Stator 5 

305043 Pinion, 1 7T 3 

305044 Gear, 84T 3 

305045 Pinion, 31 T 3 

305046 Gear, 94T 3 

ISS 4, SECTION 574-235-800 

Part Description and 

Number Page Number 

305047 Gearset 3 

305048 Gearset 3 

305764 Guard, Gear 3 

310630 Bushing, Eccentric 3 

320410 Terminal, Spade Type 2,5 

320418 Terminal, Ring Type 2,5 

320494 Spacer, .015" Thk 5 

320495 Spacer, .031" Thk 5 

320496 Spacer, .062" Thk 5 

320497 Washer, Rubber 5 

320498 Washer, Spring 5 

328194 Bushing, Shoulder 2 

334000 Motor, Synchronous 5 

334681 Motor, ll5V AC 

Synchronous 1,5 

340015 Bracket, Feed Bail 3 

**Refer to page 1 for finish suffix 

Page 7 

7 Pages 




